390
MOTO CROSS






Printed in Sweden

Galler fr.o.m. ram nr
Valid from frame No

ML — 16000

Galler fr.o.m. motor nr
Valid from engine No

2061 — 0101

97T

Reservdelar
Spare parts

390 moto cross

) Husqvarna

1012 062-96 1.5 10-76

Sid.
Page

26

NYA TILLBEHOR

NEW ACCESSORIES ™ 27



E—




H Husgvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar: ' Gangdimension x langd (M6 x 30)

Screws: Thread dimension x length

Muttrar: Gangdimension (M8)

Nuts: Thread dimension

Brickor: Typ, inre @ x yttre @ x tjocklek (FBB6,4x 10 x 1)
Washers: Type, inner @ x exterior @ x thickness

Typer: FBB = Fjaderbricka, oppen
Types: Spring washer open

FA = Fjaderbricka
Spring washer

LI = L&sbricka innertandad
Lock washer, inside indent

Kullager: Fabrikantens beteckning (SKF 6301)
Ball bearings: Manufacturers description
Tatringar: Inre @ x yttre @ x tjocklek (25 x 42 x 7)
Sealing rings: Inner @ x exterior @ x thickness
L = Langd

l.ength

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

10 12 062-96 1.5 10-76

w



B Husqvarna

Ram - Fotbromsreglage - Fotstod - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest

11
35-46" 6 l

38
//
. 4 371 36 48




Bild! Det. nr | st. | Benamning Bild Det. nr " ost. Benamning

Fig.| Part number !pcs.i‘ Description Fig.! Part number pcs. Description
1 151517301 | 1 | Vingmutter M6 37 151934201 4  Bussning
[ Wing nut ‘ I ' Bushing
2 | 1215160-01 1 | Fiader 138 151934301 2 | Nummerpltfaste
1, Spring i i | Number plate att.
13 20 06 374-12 1 Skruv M6 x 30 139 25 80 142-01 4 Mutter M6
| | Screw | - Nut
4 { 15 15 108-01 1 Hylsa | 40 15 19 001-01 2 Nummerplat vit
i Sleeve | 1 Number plate white
5 | 1515107-01 1 Bussning 41 20 06 477-14 2 Skruv M8 x 130
| Bushing | . Screw
6 25 80 142-01 1 Mutter M6 N 42 15 10 665-01 1 | Motorfistplat, hdger kpl.
| Nut Engine clamp plate, right compl.
N7 1515 421-01 1 Bromslank N'42 | 151070201 | 1 | Motorfastplat, vanster kpl.
Brake link i | Engine clamp plate, left, compl.
8 1515 11201 1 Fiader |43 | 151055901 | 1 | Distans
| Spring ; | | | Distance
N9 1515 419-01 1 Bromsstang N| 45 | —— 23 . Stalkulor
: Brake rod : ‘ | Steel balls
110 15 15 414-01 1 Bussr_\ing N| 46 | 123 | Stalkulor
Bushing \ . Steel balls
N 11 15 19 866-01 50 | Stdlkulor sats ‘ - P Mutter M8
| Steel balls kit I 47 | 2580 153-01 i Nut
112 1512 227-01 1 Styrlagerskal dvre ! 48 : 20 06 371-12 4 Skruv M6 x 22
| Bearing shell upper | Screw
N 13 | 151066001 1| Ram N 49 151519201 1 | Kedjespannare kpl.
j Frame ! Chain tensioner compl.
114 } 28 01 634-11 2 Bricka NI 51 | 1515190-01 | 2 Slipa
| | Washer ! | 3 | Rubber element
15 15 10 555-01 2 Buffert N] 52 | 15 15 413-01 1 Distanshylsa
! Buffer | 1 Distance sleeve
16 15 12 233-01 1 Lagersk3l undre N| 53 f 2062335-11 @ 4 Skruv M5 x 30
| | Bearing shell lower | Screw
117 15 15433-01 1 Bromspedal Nl 54 | 2580 132-01 4 Mutter M5
Brake pedal | | Nut
18 1513 051-01 1 Fotstdd hoger |
Footrest right
‘19 15 13 047-01 1 Fjader hoger
Spring right |
120 2582 118-14 8 Mutter M8
Nut i 1 |
21 28 01 501-01 1 Bricka8,5x23x 1,5 j i
_ Washer i | : !
122 | 15153101 1 | Bussning - !
| | Bushing
23 ' 200637211 | 1 | SkruvM6x 25
: i . | Screw i
24 250931611 1 | Mutter M6 P L
| Nut | i !
| 25 20 06 467-12 1 Skruv M8 x 80 | ‘
{ Screw ‘ |
N! 26 15 10 622-01 2 Motorfastplit | ;

| Engine clamp bolt ‘ |
127 20 06 472-14 4 Skruv M8 x 105

Screw ‘
' 28 20 06 462-12 2 Skruv M8 x 55 i
‘ Screw i
29 15 13 053-01 1 Fotstod vanster | ‘
| Footrest left |
1 30 15 13 048-01 1 Fjader véanster ! i
Spring left ; |
31 | 2006 455-11 1 Skruv M8 x 30 |
! Screw |
32 2546 118-14 | 1 Mutter M8 !
| Nut
33 15 10 604-01 | Parkeringsstod
| i Parking rest
34 1510442:01 | 1 | Fjader
Spring
35 15619 344-01 = 2 Nummerplatfaste
! Number plate att.
36 28 01 416-01 4 Bricka 6,5 x 22x 15
Washer

1012 062-96 1.5 10-76



® Husqvarna

Framgaffel - Bakgaffel
Front fork - Rear fork




Bild Det. nr Benamning
Fig. Part number Description
1 15 12 300-01 Framgaffel kpl.
Front fork compl.
2 1512 314-01 Mutter
Nut
3 20 24 457-12 Skruv M8 x 35
Screw
4 1512 313-01 Gaffelkrona dvre
Fork crown upper
5 1512 234-01 Styrlagerskal dvre
Bearing shell upper
6 15 12 308-01 Gaffelkrona kpl.
Fork crown compl.
7 1512 226-01 Styrlagerskél undre
Bearing shell lower
8 2508 318-12 Mutter M8
Nut
9 20 24 460-12 Skruv M8 x 45
Screw
10 1512 152-01 Mutter
Nut
13 1512 353-01 Hallare
Holder
14 29 65 650-01 Tatring3§x 47 x 7
Seal
15 1512 160-01 Bricka Ovre
Washer upper
16 15 12 302-01 Gaffelben nedre
Fork leg. lower
17 20 62 362-11 Skruv M6 x 8
Screw
18 16 10 823-01 Packning
Gaskel
19 20 24 37212 Skruv M6 x 25
Screw
20 1512 161-01 Bricka undre
Washer lower
21 2006 #9712 Skruv M8 x 35
Screw
22 15 12 269-01 Bottenventil
Valve body
23 15 12 305-01 Gaffelben dvre
Fork leg. upper
24 15 12 258-01 Tatningsbricka
Washer
25 15 12 303-01 Déampspindel kpl.
Damping spindle compl.
26 1512 307-01 Fjader l&ng
Spring long
27 15 12 306-01 Fjader kort
Spring short
28 1512 174-01 Toppskruv
Top screw
29 1512 173-01 Propp
Plug.
30 1512 301-01 Gaffelben kpl.
Fork leg compl.
31 15 16 744-01 Bromsstag
Brake rod
32 25 80 153-01 Mutter M8
Nut
33 1512 315-01 Wirefaste
Wire attachment
34 20 06 449-11 Skruv M8 x 16
Screw
35 1512 317-01 Styrhallare kpl.
Handlebar ret. compl.
36 20 24 374-12 Skruv M6 x 30
Screw
39 28 16 261-01 Bricka 10,5 x 22
Washer

40

41

42

43

N 44

N 46

47
48
49
50
51
52
53
54
55
56
57

58

60

61

62

63

64

65

66

67

68

69

70

71

74

75

80

81

82

 Det. nr
Part number pcs.

1513 060-01
1512 316-01

28 01 838-01

20 06 503-12
15 10 66901
15 10 668-01
20 62 366-11
28 16 201-01
29 71 200-03
15 10 607-01
15 10 608-01
15 10 621-01
15 10 560-01
2581 170-12
15 10 618-01
15 10 599-01
15 10 639-01
15 10 646-01
15 10 645-01
20 06 459-12
25 80 153-01
1510 573-01
2509 318-11
2580 153-01
15 15 414-01
15 15 409-01
20 06 376-12
15 15 413-01
1515 412-01
25 80 142-01
20 24 466-44
15 19 407-01
15 19 399-01
20 06 376-12
1519 410-01
15 19 360-01
15 10 678-01

15 10 643-01

1012 062-96 1.5 10-76

st.

4

2

Benamning
Description

Dampbussning
Rubber element

Distans
Distance

Bricka 10,2 x 26
Washer

Skruv M10 x 60
Screw

Bakgaffel kpl.
Rear fork compl.
Slitskydd

Wear cover
Skruv M6 x 12
Screw

Bricka 6,4 x 12
Washer

O-ring

O-ring

Nallager
Needle bearing
Distans
Distance
Axialbricka
Washer
Fastbult

Att. bolt

Mutter M12 x 1
Nut

Stotdampare kpl.
Suspension unit compl.
Stotdampare
Damper
Gummibussning
Rubber bushing
Fjader kort
Spring short
Fjader lang
Spring long
Skruv M8 x 40
Screw

Mutter M8

Nut

Skruv

Screw

Mutter M8

Nut

Mutter M8

Nut

Bussning
Bushing
Kedjestyrare
Chain guide
Skruv M6 x 35
Screw
Distanshylsa
Distance sleeve
Rulle

Roller

Mutter M6
Nut

Skruv M8 x 75
Screw
Nummerplat kpl.
Number plate compl.
Wire genomforing
Wire guide

Skruv M6 x 35
Screw

Distans

Distance

Wire guide

Wire guide
Stélbricka
Steelwasher

Plastbricka
Plasticwasher



) Husqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle




15 138525-0|

/

SEAT coviER

Bild Det. nr st. Benamning ) Bild Det. nr st. ”égnrafnning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 15 13 042-01 1 Gummihandtag
Rubber handle
2 15 15 268-01 1 Gashandtag kpl.
Throttle handle compl.
6 15 15 274-01 2 Skruv
Screw
7 1515 272-01 1 Stoppskruv
Stopscrew
8 15 15 244-01 1 Skyddshylsa
Protecting sleeve
9 15 15 275-03 1 Gaswire
Throttle wire
N 11 1515 022-01 1 Bromswire
Brake wire
14 1213 810-01 2 Ansatsskruv
Screw
15 22 86 595-01 2 Skruv
Screw
16 1213 821-01 2 Kabelspannskruv
i Cable adjusting screw
1
17 25 09 316-11 2 | Mutter M6
| Nut
18 1515 3/p -01 1 | Bromshandtag kpl.
Brake handle compl.
21 15 15 308-02 1 Frikopplingswire
Declutching wire
22 15 13 035-01 1 Gummihandtag
Rubber handle
23 15i3 3:%-01 1 | Kopplingshandtag kpl.
1 Declutching handle compl.
N 24 1513 £93.01 1 | Styrstang
Handle bar
32 15 13 055-01 1 Handtagsskydd hoger
Handle protector right
33 15 13 056-01 1 Handtagsskydd véanster
Handle protector left
34 15 14 008-02 1 Tanklozk
Tank cap
35 15 14 055-04 1 Bransletank
Fuel tank
36 25 80 153-01 2 Mutter M8
Nut
37 28 16 231-01 2 Bricka 8,4 x 16 x 1,5
Washer
38 15 14 032-01 2 Gummibussning
Rubber bushing
39 20 06 469-11 1 Skruv M8 x 90
Screw
40 15 14 041-01 1 Stod
Support
41 15 14 056-01 1 Brinslekran 1
Fuel cock
42 15 14 057- »; Bransleslang/m 6 x 10
Fuel hose
43 15 14 362-01 1 Tankhallare
Tankholder
44 1513 533-01 1 Sadel
Saddle
45 20 06 459-12 1 Skruv M8 x 40
Screw
46 15 13 537-01 1 Stankskydd
Splash guard
47 28 01 230-11 3 Bricka 4,4 x10 x 0,5
Washer
48 51 20 300-01 3 Nit 4 x 12
Rivet
49 1515 276-01 1 Mellanbricka
Washer
50 2546 118-14 1 L&smutter M8
Nut

1012 062-96 1.5 10-76



B Husqvarna

Framhjul
Front wheel

17
'13-35,39,41-44

18
'20-35,39,41-44

19

P N
30-32,39,41

10



st

Bild Det. nr st. Benamning Bild Det. nr Benamning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 200638312 4  Skruv M6 x 65 N'39 1516 746-01 1 Bussning
Screw Sleeve
2 151802801 2 stéd 40 2801476017 4 Bricka85x22x15
Support Washer
3 1518041-02 1  Framskérm N 41 1516 745-01 T Hylsa
Front mudguard Sleeve
4 1518 121-01 4 Gummibricka 42 2580 153-01 1 Mutter M8
Rubber washer I Nut
5 25 80 142-01 4 Mutter M6 43 28 16 231-01 1 Bricka 8,4 x 16
Nut Washer
6 15 16 144-01 1 Déacklds W M1 44 20 06 453-12 1 Skruv M8 x 25
Tyre lock Screw
8 28 16 231-01 1 Bricka8,4x 16x 1,5
Washer
9 25 80 153-01 1 Mutter M8
Nut
10 15 16 029-01 1 Falgband 21"
Rim band
11 15 16 028-01 1 Innerslang 3,00 x 21"
Inner tube
12 © 1516 124-01 1 Dick 3,00 x 21
Tyre
13 15 16 142-01 1 E?rlgWM1 n,lng-,_,,, f ,u,/o/otf sEZ7
14 15 16 049-05 18 Eker L=227
Spoke
15 15 16 049-06 18 Eker L=244
Spoke
15 16 087-01 - Ekersats
Spoke unit
16 15 16 202-01 36 Nippel M4
Nipple
17 15 16 198-01 1 Framhjul kpl exkl. gummi
Front wheel compl. excl. rubber
18 1516 20201 1 Framnav kpl
Front hub compl.
19 1516 743-01 1 | Bromsskéld kpl
| Brake plate compl.
20 29 65 448-07 2 . Tatring 256 x 42 x 7
| Seal
21 15 16 536-01 1| Distansring
| Distance ring
22 29 31 200-38 2 | Kullager SKF 6302 RS
‘ Ball bearing
23 15 16 109 -01 1 | Distanshylsa
| Distance sleeve
25 1516 084-01 | 1 | Axelmutter
' " Nut
26 15 16 082-01 1 Axel
Shaft
27 15 16 543-01 2 Bromsback
| Brake shoe
28 15 16 547-01 2 | Returfjader

29 15 16 548-01
30 20 62 360-11
32 15 16 667-01
33 15 16 747-01
34 28 16 241-01
35 2580 153-01

36 12 25 258-01

37 28 35 217-01

38 12 15 194-01

Return spring
Excenter
Brake cam

Skruv M6 x 6
Screw

Bussning

Bushing

Héavarm

Lever

Bricka8,4x 18 x 1,5
Washer

Mutter M8

Nut

Bult
Bolt

Saxpinne 2 x 12
Split pin

Bygel
Strop

1012 062-96 1.5 10-76




HHusqgvarna

Bakhjul
Rear wheel

35
r A\ \ I~y A A\
16 -33;39-50 21-33;39-50

39-42




Bild Det. nr st. Benamning
Fig. Part number pcs. Description
1 1518 143-01 1 Stankskydd
Splash guard
2 15 18 145-01 1 Bakskarm
Rear mudguard
3 20 06 371-12 7 Skruv M6 x 22
Screw
4 25 80 142-01 7 Mutter M6
Nut
5 1518 121-01 7 Gummibricka
Rubber washer
6 2816 211-01 4 Bricka6,4 x 14x 1,5
Washer
7 1518 139:-01 3 | Faste
Attachment
8 1518 137-01 4  Faste
. Attachment
9 15 16 509-01 1 Falgband
Rim band
10 15 16 685-01 2 | Décklas WM3
Tyre lock
12 28 16 231-01 2 Bricka8,4x 16 x 1,5
Washer
13 25 80 153-01 2 Mutter M8
Nut
14 15 16 508-01 1 Innersiang 4,00 x 18
Inner tube
15 15 16 619-01 1 Déack 45x 18
Tyre
16 15 16 680-01 1 Faig WM3
Rim
17 15 16 049-01 12 Eker L=189
Spoke
18 15 16 049-17 18 Eker L=203
Spoke
19 1516 049-14 6 Eker L=161
Spoke
15 16 620-01 Ekersats bak
Spoke unit, rear
20 15 16 202-01 36 Ekernippel
Spoke nipple
21 15 16 598-01 2 Mutter
Nut
22 15 16 556-01 2 Distanshylsa
Distance sleeve
23 15 16 726-01 1 Distanshylsa
Distance sleeve
24 29 65 448-07 2 Tatring 25 x 42 x 7
Seal
25 29 31 200-38 2 Kullager SKF 6302 Rs
Ball bearing
26 15 16 600-01 1 Navhylsa
Hub sleeve
27 15 16 728-01 1 Axel
Shaft
28 15 16 607-01 1 Distanshyisa
Distance sleeve
30 15 16 725-01 1 Lagerhylsa
Bearing sleeve
31 25 80 153-01 6 Mutter M8
Nut
32 28 16 231-01 6 Bricka8,4x 16 x 1,5
Washer
33 20 06 464-12 6 Skruv M8 x 65
Screw
34 15 16 606-02 1 Kedjekrans z=53
Sprocket
35 15 19 850-01 1 Bakhjul kpl exkl. gummi
Rear wheel compl excl rubber
36 1519 849-01 1 Nav kpl utan kedjedrev

Hub compl

Bild
Fig.

37

40

41

42

43

44

45

46

47

48

49

50

Det. nr

st. Benamning
Part number pcs. Description
15 16 665-01 1 Bromskald
Brake plate
15 16 605-01 1 Bussning
Sleeve
20 62 360-11 1 Skruv M6 x 6
Screw
15 16 667-01 1 Bussning
Bushing
15 16 543-01 2 Bromsback
Brake shoe
15 16 547-01 2 Fjader
Spring
15 16 548-01 1 Bromsexcenter
Brake cam
15 16 723-01 1 Havarm
Lever
28 16 241-01 1 Bricka8,4x 18 x 1,5
Washer
25 80 153-01 1 Mutter M8
Nut
12 16 549-01 1 Tatring
Seal
1516 727-01 1 Tatningshallare
Seal case
/15149 F67-0v) i MNP PLE s =7 (31,/"

1012 062-96 1.5

10-76



B Husqvarna

Cylinder - Vevparti - Avgasror
Cylinder - Crankshaft - Exhaust tube

61

10

1-13,61,62

14




"Bild Det. nr st. Benamning
Fig. Part number pcs. Description
1 25 80 153-01 4 Mutter M8
Nut
2 1514 661-01 2 Bricka
Washer
3 15 14 662-01 2 Gummielement
Rubber element
4 15 14 663-01 1 Hylsa
Sleeve
6 2006 459-12 1 Skruv M8 x 40
Screw
7 20 06 460-12 2 Skruv M8 x 45
Screw
8 28 16 231-01 2 Bricka8,4x 16 x 1,5
Washer
N 9 15 14 918-01 1 Faste kpl
Attachment compl
N. 10 15 14 904-01 1 Avgasror kpl
Exhaust pipe compl
1 20 24 378-12 2 Skruv M6 x 40
Screw
12 2580 142-01 2 Mutter M6
Nut
14 25 46 120-14 4 Mutter M10
Nut
15 20 18 459-12 2 Skruv M8 x 40
Screw
16 1519 813-01 1 Faste kpl
Attachment compl
18 15 14 668-01 1 Ogla
Loop
19 1514 641-01 1 Gummiskydd
: Rubber protector
20 15 14 038-01 1 Fjader
Spring
N 21  1514917-01 1| Lank
Link
22 20 06 455-11 1 Skruv M8 x 30
Screw
23 1515 112-01 2 Fjader
Spring
24 16 10 374-01 1 Ventilhus kpl
Valve housing compl
25 20 24 374-55 4 Skruv M6 x 30
Screw
26 28 88 180-01 9 Bricka FA 6,4 x 11 x 0’5
Washer
27 16 10 360-01 1 Anslutningsror
Connection tube
28 16 10 396-01 1 Packning
Gasket
29 16 10 357-01 2 Ventilhallare
Valve holder
30 16 10 362-01 1 Packning
Gasket
31 22 96 285-11 8 Skruv M4 x 6
Screw
32 16 10 377-01 4 Ventilstod
Valve support
33 16 10 359-01 4 Ventil
Valve
34 16 10 356-01 1 Ventilhus
Valve housing
35 16 10 361-01 1 Packning
Gasket
36 20 24 371-12 5 Skruv M6 x 22
Screw
N 37 16 11 596-01 1 Cylinderlock
Cylinder head
N 38 16 11 590-01 1 Cylinder
Cylinder
39 16 10 894-01 1 Packning
Gasket

NI

Bild
Fig.

40

41

142

| 42

42

44

46

47

49

51

52

54

55

56

57

- 57

57

58

59

60

61

62

Det. nr

Part number

Benamning
Description

16 10 891-01

20 24 370-12

16 10 878-04

16 10 878-05

16 10 878-06

16 10 932-01

16 10 992-01

16 10 933-01

16 10 926-01

29 00 560-01

16 10 868-01

16 11 543-01

29 01 265-01

16 10 921-01

16 11 408-04

16 11 408-05

16 11 408-06

16 10 642-01

16 11 599-01

16 11 597-01

15 14 914-01

15 14 916-01

Avgasstos
Exhaust manifold

Skruv M6 x 20
Screw

Kolvring (cyl @
Piston ring
Kolvring (cyl @
Piston ring
Kolvring (cyl @
Piston ring
L&sring

Circlip
Distansring
Distance ring
Nallager
Needle bearing
Néllager
Needle bearing
Woodruffkil 3 x 16
Woodruff key

Vevaxel hoger
Crank shaft right

Vevaxel vanster
Crank shaft left

Woodruffkil
Woodruff key

Distansring

Distance ring

Kolv kp! (cyl @ 82.92)
Piston compl

Kolv kpl (cyl @ §3.42)
Piston compl

Kolv kpl (cyl @ §3 42!
Piston compl

Vevstaksrenov. sts
Overhaul kit conn. rod

Vevaxel kpl
Crankshaft compl

Packning
Gasket

Slutdel
E xhaust end

Absorbent
Absorber

1012 062-96 1.5 10-76



B Husqvarna

Vevhushalva, hoger
Crankcase, right




“Bild Det. nr st. Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 16 11 606-01 1 Vevhushalvor par 37 16 12 472-01 1 Distansring
Crankcase halves, pair Spacer
2 29 32 524-21 1 Kullager SKF 3205/C3 38 28 20 020-01 1 Sparring SqA20
Ball bearing I Circlip
3 16 10 810-01 1 Flans 39 16 11 621-01 1 Packning
! Flange Gasket
4 29 65 444-01 2 Téatring 25 x 35 x 6 .
Seal |
5 12 25 358-01 1 Packning )
Gasket SEZ SZRvicE SULLETIV
6 20 62 327-11 4 Skruv M5 x 12 # 2-c2x0
| Screw i
7 288817001 4 BrickaFA5,3x10x0,5 |
| Washer |
i i
8 29 31 180-04 1 Kullager SKF 6301/C3
Ball bearing
9 2931240-04 1 Kullager SKF 6204/C3 Lo G SI0 RioHT7T CRAVWKCASE
Ball bearing ! N HALF
10 16 10 938-01 1 Flans
Flange ‘ G E
S 11 1611 581-01 1 | Packning /6 7780 | FLs
Gasket | o
12 12 25 360-01 1 | Packning [2 28 Fs$wl GASKET
Gasket
13 20 63 327-02 4 Skruv M5 x 12
Screw
14 16 10 774-01 1 Frikopplingsaxel
Declutching shaft
15 29 65 175-01 1 |, Tatring 10 x 22 x 7
Seal |
16 16 11 171-01 1 Havarm i
Lever
17 25 80 153-01 1 Mutter M8
Nut
18 16 14 728-01 1 Kabelgenomféring
Grommet
19 28 16 190-01 1 Bricka 5,3 x 12 x 1
Washer
20 12 25 077-01 1 Stoppskruv
Stop screw
21 20 24 385-12 8 Skruv M6 x 75
Screw
22 28 16 201-01 8 Bricka 6,4 x 12x 1,5
Washer
23 29 65 259-07 1 Téatring 15 x 26 x 6
i Seal
24 16 11 571-01 I Magnetké&pa
Magneto cover
| 25 20 24 372-12 4 Skruv M6 x 25
Screw
26 16 11 441-01 1 Képa, kedjedrev
Cover, sprocket
| 27 20 24 376-12 3 Skruv M6 x 35
| Screw
28 16 11 451-01 4 | Dragbult, cylinder
Cylinder stud
29 16 12 537-01 1 Magnetplugg
Magneto plug
30 12 25 025-01 1 Packning
I Gasket
31 161077701 3 | Flansbussning d=8mm
Flange sleeve
32 1610776-01 2 | Styrhylsa
| Stearing sleeve
33 28 38 465-01 1 Raffelpinne 6 x 55
Dowel pin
34 15619375401 1 Kedjelds 5/8 x 1/4"
Master link
35 1519 273 -v3 1 Kedja 5/8 x 1/4"
Chain
38 16 12 471-04 1 Kedjedrev z=13
Spracket
1012 062-96 1.5 10-7€ 17



B Husqgvarna

Vevhushalva, vanster - Kickstart
Crankcase, left - Kick-starter




Bild
Fig.

20
21
22
23
25
26
27
28
29
30
31
32
33
34
35
36

37

Det. nr st. Benamning Bild Det. nr st. Benamning
Part number pcs. Description Fig. Part number pcs. Description
12 25 438-01 1 Medbringarehjul 38 16 10 777-01 3 Flansbussning d=8 mm

Driving wheel Flange sleeve
12 25 439-01 1 Fjader 39 282657101 2 Cyl. pinne
Spring | Dowel pin
12 25 435-01 1 Medbringareskiva 40 16 10 779-01 1 Stodbricka
Driving disc Support washer
12 25 43701 1 Fiéader 41 206232711 4 SkruvMS5 x 12
Spring Screw
12 25 434-01 1 Kickstartaxel 42 16 10 792-01 1 Packning
Kick start shaft Gasket
28 20 020-01 1 Lasring SgA20 43 16 11 465-01 2 Bussning
Circlip Sleeve
12 25 436-01 1 Lasring 44 . 29 31 220-57 1 Kullager SKF 6303 NR/C3
Circlip Ball bearing
12 25 442.01 1 Packning 45 12 25 356-01 1 Bussning
' Gasket Bushing
12 25 443-01 1 Stodbricka 46 29 31 265-57 1 Kullager SKF 6205 NR/C3
Support washer Ball bearing
20 26 370-44 2 Skruv 47 29 65 549-14 1 Téatring 30 x 52 x 7
‘ Screw Seal
12 25 440-01 1 | Lyfthake 48 29 32 524-21 1 Kullager SKF 6205/C3
| Pawl Ball bearing
12 25 446-01 1 | Buffert 49 50 12 782-01 1 Packning
i Buffer Gasket
16 10 786-01 1 | Lock 50 16 11 474-01 1 Bussning
; Cap Bushing
12 25 621-10 1 | Slang/m 4,8 x 8
| Hose/m
16 12 589-01 1 Kickstartpedal kpl
ick . _ - -
20 06 455-11 1 szIc s:\:gerggdal o EE | SERVICE Suce &7V
) | Sorew # 3-0ac
12 25 151-01 1 Fjader
| Spring
29 30 220-05 1 | Stilkula - S RANK CASE
| Steel ball /613 81t-0/ ‘4‘:;7_ C'\A’U..
1 HALF
1225 701-01 1 | Kickstartpedal
| Kick starter pedal
12 25 480-01 1 Distanshylsa
Distance sleeve
12 25 702-01 1 Pedalgummi
| Pedal rubber
2508 318-12 1 | Mutter M8
| Nut
28 04 351-01 1 | Bricka FBB 8,2
Washer
20 06 457-12 1 Skruv M8 x 35
Screw
16 11 486-01 1 Vevhusképa
Transmission cover
20 24 376-12 7 Skruv M6 x 35
Screw
16 12 504-01 1 Fotvéaxelpedal
Shift lever
16 12813-01 1 Pedalgummi
Pedal rubber
20 24 370-12 1 Skruv M6 x 20
Screw
29 65 289-07 1 Tatring 17 x 28 x 6
Seal
16 11 5635-01 1 Viaxelmekanism kpl
Gear links compl.
12 25 077-01 1 Stoppskruv
Screw
28 16 190-01 1 Bricka 5,3 x 12
Washer
16 10 823-01 1 Packning
Gasket
20 62 364-11 1 Skruv M6 x 10
Screw
16 11 606-01 1 Vevhushalvor par

Crankcase halves pair

1012062-96 1.5

10-76

19



B Husqvarna

Vixelldda - Transmission - Koppling
Gearbox - Transmission - Clutch

24 23

20



Gear wheel 2nd

Bild Det. nr st. Benamning Bild Det. nr Benamning
Fig. Part number pcs. Description Fig. Part number Description
No1 o 16811178-01 T Drivhjul =30 37 16 12897-01 Vaxelférare 3-4:an
Driving gear Gear striker
2 16 11 101-01 1 Mutter 38 16 12 424-01 Ledrulle
Nut Guide roller
3 1611 160 -01 1 Tryckstang 39 16 12 484-01 Axel
Push rod Shaft
4 16 11 170-01 1 Axelhylisa 40 28 20 010-01 Spérring SgA 10
Shaft sleeve Circlip
5 16 11 166-01 1 Axiallager 41 16 12 485-01 Bricka
Axial bearing Washer
6 1611 167-01 1 Axialbricka 42 16 12 489-01 Spérrarm
Axial washer Ratchet arm
N7 22 26 370-06 1 Skruv TSS 6 x 20-10,9 43 16 12 493-01 Distansarm
Screw Distance arm
8 25 09 316-02 7 Mutter M6 44 16 12 494-01 Fjader
Nut Spring
9 16 11 150-01 1 Stodplatta 45 16 12 486-01 Kulissrulle kpl
Support plate Linkroller compl.
10 16 11 152.01 6 Dampelement 46 20 24 366-42 Skruv M6 x 12
Damping element Screw
1 16 11 151-01 6 Distansring 47 16 12 488-01 Sparrhjul
Distance ring Ratchet wheel
Ni 12 16 11 179-01 1 Kugghjul z=68 49 29 95 175-01 Bricka 15 x 24 x 1
Cog wheel Washer
13 16 11 149-01 1 Kopplingskorg 50 16 12 593-01 Fjader
Clutch ring Spring
14 22 02 620-02 6 Skruv FS 6 x 16 51 16 12 455-01 Sparrhylsa
Screw Ratchet sleeve
15 16 11 156-01 1 Kopplingscentrum 52 16 12 870-01 Stegmatare
Clutch hub Stepfeeder
16 16 11 157-01 6 Lamell m. belagg 53 16 12 895-01 Medbringarhake
Disc w. lining Pawl
17 16 11 158-01 5 Lamell 54 16 12 600-01 Vixlingsaxel
Disc Gear shaft
18 16 11 168-01 1 Tryckskiva 55 16 12 594-01 Fjader
Pressure plate Spring
N: 19 1611 177-01 5 Fjader 56 28 20 015-01 Spérring SgA15
Spring Circlip
20 16 11 169-01 5 Distanshylsa 57 16 12 843-01 Axel
Distance sleeve Shaft
21 28 16 222-01 5 Bricka 6,7 x 16 x 1,5 58 16 12 848-01 Vaxelforare 2-6:an
Washer Gear striker
22 20 06 378-57 5 Skruv M6 x 40 59 16 12 896-01 Vaxelforare 1-5:an
Screw Gear striker
23 2820025-01 4 Sparring SgA25 60 16 12 482-01 Kugghjul start z= 23
Circlip Gear wheel start
24 16 11 155-01 2 Bricka 61 1225 713-01 Bussning
Washer | Sleeve
25 16 11 154-01 1 Néllager : 63 16 12 406-01 Kugghjul 1:an z=31
Needle bearing | | Gear wheel 1st
26 1611 153-01 1 Innerring | 84 1612415.01 Lagerhylsa
Internal ring Sleeve
27 16 12477-01 1 Huvudaxel z=15 65 29 95 250-01 Bricka 17,02 x 23 x 1
Clutch shaft Washer
28 16 12 404-01 1 Kugghjul 4:an 2=23 66 16 12 409-01 Kugghjul 4:an z=24
Gear wheel 4th Gear wheel 4th
29 16 12 418-01 1 Lagerhylsa 67 16 12 470-01 Hjalpaxel
Sleeve Sprocket shaft
30 1612 421-01 3 Bricka | 68 16 12 410-01 Kugghjul 5:an z=22
Washer | Gear wheel 5th
31 16 12 405-01 1 Kugghjul 5:an, 6:an 2=25,27 69 16 12 411-01 Kugghjul 6:an z=21
Gear wheel 5th, 6th Gear wheel 6th
32 16 12 842-01 2 Bricka 70 16 12 408-01 Kugghjul 3:an z=26
Washer Gear wheel 3rd
33 16 12 403-01 1 Kugghjul 3:an z=21 71 16 12 597-01 Kugghjul 2:an z=28
Gear wheel 3rd Gear wheel 2nd
34 16 12 480-01 1 Lagerhylsa 72 16 12 416-01 Lagerhylsa
Sleeve Sleeve
35 16 12 481-01 1 Distansring
Spacer
36 16 12 596-01 1 Kugghjul 2:an z=18

1012 062-96 1.5 10-76

21



B Husgvarna

Svédnghjulsmagnet
Flywheel magneto

lole]



“Bild Det. nr st.
Fig. Part number  pcs.

Det. nr
Part number

Benamning Bild
Description Fig.

st.

pcs.

Benamning
Description

1 16 14 743-01 1
2 1614 714-01 1
3 25 80 142-01 2
4 20 06 368-12 2
5 27 71 01-160 1
6 27 7202-132 1

7 27 71 01-130 2
8 27 7202-130 2

10 1517 281-01 1

13 16 14 635-01 1
14 1227 233-02 1

15 2062 329-12 3

16 16 10 995-01 1
17 16 14 644-01 1
118 28 16 201-01 2

Svanghjulsmagnet kpl

Flywheel magneto compl.

Tandspole

Ignition coil

Mutter M6 |
Nut |
Skruv M6 x 16

Screw

Kontakt
Contact

Isolerhylsa
Insulating sleeve
Kontakt
Contact

Isolerhylsa
Insulating sleeve

Kortslutningskontakt
Killer

Tandstiftsskydd

Spark plug protector
Tandstift Bosch 240T2
Spark plug

Skruv M4 x 16

Screw

Mutter

Nut
Distansring
Distance ring

Bricka 6 x 12
Washer

1012 062-96 1.5 10-76



B Husqgvarna

Forgasare
Carburettor

24




Bild' Det. nr . st Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 1613 41901 1 Forgasare kpl 37 1613511.01 1 Bottenskruv
Carburettor compl. Plug
2 16 13 128-01 1 | Skyddshylsa i 38 16 13 990-01 1 Fjaderbygel
! Protector sleeve | Spring strop
3 1613126-01 2 | Skruv i
! I Screw |
4 16 13 125-01 1 | Forgasarelock
| Carburettor cover i
5 16 13999-01 1 | Packning
| Gasket Det. nr Benamning
6 16 13 916-01 1 | Staliskruv Part number Description
Tension screw i
7 16 13 908-01 1 Mutter 3 Huvudmunstycke
| Nut Main jets
8 | 1613998-01 1 Trottelfjader 16 13507-01 175
! Throttle spring 16 13 500-01 180
9 16 13260-01 1 . Wirelas 16 13501-01 185
Wire lock | 16 13 980-01 190
10 16 13 996-01 1 | Hallare ; 16 13 502-01 195
| Needle holder ‘ 16 13 503-01 200
11 161333701 1| Nal 16 13 410-01 205
i Needle 16 13 411-01 210
12 1613 339-01 1 Trottel 1613 412:01 215
Throttle 16 13 413-01 220
13 1128 072-20 1 Slang/m
Hose/m N&Iimunstycken
. Needle jets
14 16 13 971-01 1 Flodareknapp
Tickler button 16 13 363-01 3.14
15 1613 972:01 1| Fiader 161351501 3.15
Spring 16 13 354-01 3,16
16 16 13 983-01 1 Fjader 16 13 516-01 3,17
Spring 16 13 340-01 3,18
17 16 13 98201 1 | Reglerskruv 1613517-01 319
Regulating screw 16 13 338-01 3,20
18 . 16 13 986-01 1 | Stallskruv 16 13518-01 3,21
Adjusting screw 16 13 341-01 3,22
19 16 13 987-01 1 Fjader
Spring Tomgangsmunstycken
i Idling jets
16 13 974-01 1 Kl
0 Clamp 16 13510-01 30
16 13 505-01 35
21 16 13 975-01 1 | Sk
| 2erow 16 13 98101 40
22 1613 976-01 1 Mutter 1613 216-01 48
| Nut
23 16 1399301 1 7 Stift
| Peg !
24 161341701 | 1 | Nal ‘
| Needle :
25 16 1333001 1 | Fjader 1
Spring |
26 1613215-01 1 Spridare [
| Atomizer
27 16 13 354-01 1 Nalmunstycke 3,16 ‘:
Needle jet |
28 16 13973-01 1 Sprint }
Peg }
29 . 1613 216-01 1 Tomgangsmunst. 45 ‘
Idling jet |
30 16 13979-01 1 Blandarror g
Mixer tube |
31 16 13 502-01 1 Huvudmunstycke 195
Main jet
32 16 13 509-01 1 Silhylsa
Strainer sleeve
33 16 13 991-01 1 Flottor
Float
34 16 13 989-01 1 Packning
Gasket
35 16 13 508-01 1 Flottorhus
Float chamber
36 16 13512-01 1 Packning
Gasket

1012062-96 1.5

10-7¢6

25



B Husqvarna

Luftfilter
Air filter

12-15

21

5,12,13,16

7R



NYA TILLBEHOR

Bild Det. nr st. Benamning
Fig. Part number pcs. Description NEW ACCESSORIES
Det. nr Benamning
Part number Description
1 20 62 378-11 4 Skruv M6 x 40
Screw
2 16 13 493-01 1 Lock 15 19 866-01 Styrlagerkulor sats 50 st
Cover Steering bearing balls-kit 50 pcs.
3 16 13 472-01 1 Luftfilter 3 i 16 19 804-01 Packningssats
Air filter ! Gasket set
- 15 19 824-01 - Olja luftfilter 0,5 | 16 13 515-01 N&lmunstycke 3,15
Air filter oil Needle jet
6 2580 142-01 1 Mutter M6 | 16 13516-01 N&Imunstycke 3,17
Nut Needle jet
7 28 01 416-01 1 Bricka6,5x22x 1,5 i 1613517-01 N&lmunstycke 3,19
. Washer i needle jet
8 20 41 432-11 1 Pinnskruv M6 x 120 1 16 13518-01 Nalmunstycke 3,21
Stud I Needle jet
9 15 14 590-01 3 Vibrationsdampare

Vibration damper
10 2582 118-14 4 Mutter M8

Nut
1M 1613 281-01 1 Faste
Attachment
12 51 20 300-01 8 Nit4 x 12
Rivet
13 28 01 230-11 8 Bricka 4,4 x 10x 0,5
Washer
15 16 13 492-01 1 Stankskydd
Splash guard
16 16 13 331-01 1 Stankskydd
Splash guard
17 16 13 147-01 1 Klammer
Clamp
18 1613 271-01 1 Anslutning
| Connection
19 16 13 275-01 1 Klammer
Clamp
20 1613 471-01 1 Luftfilter kpl
Air filter compl.
21 16 13 356-01 1 Luftfilterbehallare kpl
Air filter holder compl.
22 20 06 453-12 1 Skruv M8 x 25
| Screw

1012062-96 1.5 10-76



